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STATUS
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Appendix E: Band edge measurements

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2412MHz by 802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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_ % [FCCPART 15C-PK Limit
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2%1G 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2385.94

52.77

56.40

3.63

74.00

17.60

PK

Horizo

PASS

2390.00

47.76

51.41

3.65

74.00

22.59

PK

Horizo

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2412MHz by 802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
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90
Vf
N /M \f\\
->’:—:-L 70
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Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

2386.16 48.47 52.10 3.63 54.00

PASS

Horizo

1.90 AV

2390.00 37.98 41.63 3.65 54.00

12.37 AV Horizo | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2412MHz by 802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2387.06

48.67 52.30 3.63 74.00

21.70

PK

Vertic

PASS

2390.00

44.32 47.97 3.65 74.00

26.03

PK

Vertic

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2412MHz by 802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
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E o i i
g 60 / FCCPA 15C-AVL|I'A
E 50 1 V
p A
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2%1G 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

2386.27 41.28 44.91 3.63 54.00 9.09 AV Vertic | PASS

2390.00 33.64 37.29 3.65 54.00 16.71 AV Vertic | PASS
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Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2462MHz by 802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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Frequency[Hz]
— PK Limit — Horizontal PK

2483.50

48.58

52.67

4.09

74.00

21.33

PK

Horizo

PASS

2487.18

52.90

57.01

411

74.00

16.99

PK

Horizo

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2462MHz by 802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
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Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

2483.50 43.72 47.81 4.09 54.00 6.19 AV Horizo | PASS

2487.76 48.39 52.51 4.12 54.00 1.49 AV Horizo | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2462MHz by 802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
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a0 T T
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2483.50 45.36 49.45 4.09 74.00 24.55 PK Vertic | PASS

2488.05 47.30 51.42 4.12 74.00 22.58 PK Vertic | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Model:Transmit at 2462MHz by802.11b Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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Frequency[Hz]
— AV Limit — Vertical AV

+ PK Detector

2483.50

36.35

40.44

4.09

54.00

13.56

AV

Vertic

PASS

2487.66

38.95

43.07

412

54.00

10.93

AV

Vertic

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2412MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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Frequency[Hz]
— PK Limit — Horizontal PK

+ PK Detector

2387.17

64.38

68.01

3.63

74.00

5.99

PK

Horizo

PASS

2390.00

62.63

66.28

3.65

74.00

7.72

PK

Horizo

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2412MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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110
100
90
. )
. | \
= w,
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Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

2389.52 48.08 51.73 3.65 54.00 2.27 AV Horizo | PASS

2390.00 48.84 52.49 3.65 54.00 151 AV Horizo | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2412MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
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_ % | FGCPART 15C-PK Limit
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2386.72 60.46 64.09 3.63 74.00 9.91 PK Vertic | PASS

2390.00 59.15 62.80 3.65 74.00 11.20 PK Vertic | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2412MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
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Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

2389.63

44.25

47.90

3.65

54.00

6.10

AV

Vertic

PASS

2390.00

44.46

48.11

3.65

54.00

5.89

AV

Vertic

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2462MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
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‘_'MWW—‘“-W
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Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2483.50

61.92

66.01

4.09

74.00

7.99

PK

Horizo

PASS

2485.60

63.48

67.59

411

74.00

6.41

PK

Horizo

PASS
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Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2462MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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110
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Frequency[Hz]
— AV Limit — Horizontal AV

2483.50

47.66

51.75

4.09

54.00

2.25

AV

Horizo

PASS

2483.87

48.58

52.67

4.09

54.00

1.33

AV

Horizo

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2462MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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110
100 e
90 j, Y
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2483.50

57.13

61.22

4.09

74.00

12.78

PK

Vertic

PASS

2485.89

58.22

62.33

411

74.00

11.67

PK

Vertic

PASS
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Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode2:Transmit at 2462MHz by 802.11g Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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110
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o/ N
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T | \
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Frequency[Hz]
— AV Limit — Vertical AV

2483.50

42.67

46.76

4.09

54.00

7.24

AV

Vertic

PASS

2485.26

42.76

46.87

411

54.00

7.13

AV

Vertic

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2412MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2388.06

66.70

70.33

3.63

74.00

3.67

PK

Horizo

PASS

2390.00

64.18

67.83

3.65

74.00

6.17

PK

Horizo

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 25610795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2412MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit —— Horizontal AV
+ PK Detector

2389.41

48.38

52.03

3.65

54.00

1.97

AV

Horizo

PASS

2390.00

48.90

52.55

3.65

54.00

1.45

AV

Horizo

PASS
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D DEKRA

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2412MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90 e
_ & | FCCPART 15C-PK Limit
~>E- 70 P J
g 80 W - /«-/”A
% 50 WMWNWWWMMMA 'WN“J*V'“J"\/'A M"”I"M‘V"M
40
30
20
10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2388.29

62.92

66.56

3.64

74.00

7.44

PK

Vertic

PASS

2390.00

63.36

67.01

3.65

74.00

6.99

PK

Vertic

PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2412MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90
80
->’:—:-L 70 / \
g 80 .
= J FCCPART 15C-AV Limi
% 50 T
40 ,,«»/"
30
20
10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

2387.17 42.28 4591 3.63 54.00 8.09 AV Vertic | PASS

2390.00 43.33 46.98 3.65 54.00 7.02 AV Vertic | PASS
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D DEKRA

Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2462MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100 7 A, - St
90 \Wl
80 |
g " WLW»/ '\“‘“-VW’W\V”J\M e ‘r: - FCCPART 15C-PK Limit
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= T g iy
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2.4052G 2.4568G 2.4616G 2.4664G 24712G 2.476G 2.4808G 2.4856G 2.4904G 2.4952G 2.5G
Frequency[Hz]
— PK Limit — Horizontal PK

2483.50

62.72

66.81

4.09

74.00

7.19

PK

Horizo

PASS

2484.11

66.01

70.12

411

74.00

3.88

PK

Horizo

PASS
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TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2412MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
e (N
90 /
80
T \
z \
g AV - FCCPART 15C-AV Limit
% 50 ARttt = T —
® M%
40
30
20
10
2.4052G 2.4568G 2.4616G 2.4664G 24712G 2.476G 2.4808G 2.4856G 2.4904G 2.4952G 2.5G
Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

2483.50

47.97

52.06

4.09

54.00

1.94

AV

Horizo

PASS

2484.88

48.42

52.53

411

54.00

1.47

AV

Horizo

PASS
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N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2462MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100 e e spe— A
90 //-c”_‘w i N‘A‘M‘\
_ & \ FCCPART 15C-PK Limit
£ 70 ""'\m )
% '\‘(f‘/ WWW\!\MW 14l
g 60 W
g 50 MW\‘“\WM*'\/\W.‘*’\W%’VV\\, I _
- 40
30
20
10
2.4052G 2.4568G 2.4616G 2.4664G 24712G 2.476G 2.4808G 2.4856G 2.4904G 2.4952G 2.5G
Frequency[Hz]
— PK Limit — Vertical PK

+ PK Detector

2483.50 59.14 63.23 4.09 74.00 10.77 PK Vertic | PASS

2484.11 60.75 64.86 4.11 74.00 9.14 PK Vertic | PASS
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TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

— AV Limit
+ PK Detector

— Vertical AV

Frequency[Hz]

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode3:Transmit at 2462MHz by 802.11n(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90
80 v“\
g 70 \
% 80 \ FCCPART 15C-AV Limit
H 50 L s
= 0 M%M
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10
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2483.50

42.60

46.69

4.09

54.00

7.31

AV

Vertic

PASS

2484.69

43.29

47.40

411

54.00

6.60

AV

Vertic

PASS
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D DEKRA

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2422MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90 f/
80 ' FCCPART 15C-PK Limit
-E- 70 WWWW
23 80 Wmd W,«M
% 501 ooy Aot g s e AT
40
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10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2389.41

64.94

68.59

3.65

74.00

541

PK

Horizo

PASS

2390.00

62.68

66.33

3.65

74.00

7.67

PK

Horizo

PASS
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D DEKRA

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2422MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90 /" e
80
->’:—:-L 70 /
E &0 FCCPART 15C-AV Limit
% 50 p—— 5 ZM
- MMWM
40 ST T L e
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10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit —— Horizontal AV
+ PK Detector

2388.85

48.63

52.27

3.64

54.00

1.73

AV

Horizo

PASS

2390.00

47.79

51.44

3.65

54.00

2.56

AV

Horizo

PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0

. Combo Module

Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2422MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph

120 FCC PART 15C
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2387.06 60.40 64.03 3.63 74.00 9.97 PK Vertic | PASS

2390.00 59.08 62.73 3.65 74.00 11.27 PK Vertic | PASS
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D DEKRA

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2422MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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110
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g 70 ’(
% 60 w/ FCCPART 15C-AV Limit
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Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

2388.62

44.46

48.10

3.64

54.00

5.90

AV

Vertic

PASS

2390.00

44.06

47.71

3.65

54.00

6.29

AV

Vertic

PASS
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TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2452MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100 = .
90 // WW\\
80 \ FCCPART 15C-PK Limit
T Y
s 70 by . #
% 60 TPVt U B e oy VP
% 50
40
30
20
10
2.4032G 2.4388G 2.4456G 2.4524G 2.4592G 2.466G 24728G 2.4796G 2.4864G 2.4932G 2.5G
Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2483.50 62.90 66.99 4.09 74.00 7.01 PK Horizo | PASS

2485.72 66.06 70.17 4.11 74.00 3.83 PK Horizo | PASS

Report n0.:2510795R.701A Page 95 / 301



DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

0

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 25610795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2452MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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Frequency[Hz]
— AV Limit — Horizontal AV

+ PK Detector

2.4728G

2.4796G

2.4864G
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2483.50

46.05 50.14 4.09
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3.86

AV

Horizo

2485.79

48.01 52.12 411

54.00

1.88

AV

Horizo
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N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

40
30
20
10
0

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2452MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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110
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% WMMW
80 \\\ FCC PART 15C-PK Limit
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% 17 AR sty ),
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Frequency[Hz]
— PK Limit — Vertical PK

+ PK Detector
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4.09
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Vertic

PASS

2485.52

60.61

64.72

411

74.00

9.28

PK

Vertic

PASS
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D DEKRA

Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode4:Transmit at 2452MHz by 802.11n(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
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Frequency[Hz]
— AV Limit — Vertical AV

2483.50

41.90 45.99 4.09
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Vertic
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AV
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N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2412MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
ot ™
100 o m‘”
90 / \
|
_ % . W " FecparT iscoKLint
g 80 Mqﬁ JWM
% SOMMM-MWWWWW dn i st VA Ll ’
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Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2389.52 65.79 69.44 3.65 74.00 4.56 PK Horizo | PASS

2390.00 68.47 72.12 3.65 74.00 1.88 PK Horizo | PASS
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N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2412MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90 el
80 /
g 70 HJ’
% 80 . #FCCPART 15C-AV Limit
z 50 p
- 0 M
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10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

2388.85 49.00 52.64 3.64 54.00 1.36 AV Horizo | PASS

2390.00 49.25 52.90 3.65 54.00 1.10 AV Horizo | PASS
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N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2412MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
o
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g - WM FCCPART 15C-PK Limit
) wre?
= P et
% SOMMJ\«MW»JM PRSP TSR NP Sy e T R TR /'W A‘N‘
40
30
20
10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2387.84 61.29 64.92 3.63 74.00 9.08 PK Vertic | PASS

2390.00 63.00 66.65 3.65 74.00 7.35 PK Vertic | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2412MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90 /_ﬂ_, e
80
->’:—:-L 70 /
E 60 .+ FCCPART 15C-AV Limit
% 50 =
40 B
30
20
10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

2389.18 44.67 48.31 3.64 54.00 5.69 AV Vertic | PASS

2390.00 45.27 48.92 3.65 54.00 5.08 AV Vertic | PASS

Report n0.:2510795R.701A Page 102 / 301



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2462MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
e
\
90 )
_ e i, ) FCCPART 15C-PK Limit
_>E_ 70 M“N‘WV\VML mem W'?M
2 g L VTR
% 50
40
30
20
10
2.252G 2.4568G 2.4616G 2.4664G 24712G 2.476G 2.4808G 2.4856G 2.4904G 2.4952G 2.5G
Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2483.50 63.67 67.76 4.09 74.00 6.24 PK Horizo | PASS

2485.17 66.82 70.93 4.11 74.00 3.07 PK Horizo | PASS
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Test Report

— AV Limit
+ PK Detector

— Horizontal AV

Frequency[Hz]

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2462MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100 T
%0 IR— \
80
E \
% :Z WWMM FCCPART 15C-AV Limit
e I NV R
0 ks L
30
20
10
2.252G 2.4568G 2.4616G 2.4664G 2.4712G 2.476G 2.4808G 2.4856G 2.4904G 2.4952G 2.6G

2483.50

48.30

52.39

4.09

54.00

1.61

AV

Horizo

PASS

2484.11

48.52

52.63

411

54.00

1.37

AV

Horizo

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2462MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100 w)“ AN, PN N o W.Ww i vﬂhhn
90 / \\
_ % Yy FCCPART 15C-PK Limit
£ n LR M s )
3 WtV
E 80 . el A T e u“\l”q”v"r"mwm’“w
% 50
40
30
20
10
2.252G 2.4568G 2.4616G 2.4664G 2.4712G 2.476G 2.4808G 2.4856G 2.4904G 2.4952G 2.6G
Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2483.50 61.15 65.24 4.09 74.00 8.76 PK Vertic | PASS

2484.83 62.39 66.50 4.11 74.00 7.50 PK Vertic | PASS
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Test Report

— AV Limit
+ PK Detector

— Vertical AV

Frequency[Hz]

|IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode5:Transmit at 2462MHz by 802.11ax(20Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90
80
E \\
% 80 FCCPART 15C-AV Limit
30
20
10
2.4052G 2.4568G 2.4616G 2.4664G 24712G 2.476G 2.4808G 2.4856G 2.4904G 2.4952G 2.5G

2483.50

4421

48.30

4.09

54.00

5.70

AV

Vertic

PASS

2484.11

44.30

48.41

411

54.00

5.59

AV

Vertic

PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode6:Transmit at 2422MHz by 802.11ax(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100 fﬂw P arct
90
_ % T | FCCPART 15C-PK Limit
§ # I A /
g g Ao o w"w/ o
% 50 ey ey ettt e 1 L Nnu/u‘s. - M M\fv"ww‘l}vm\.ﬁ’)m
40
30
20
10
2%1G 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

2384.03 67.98 71.60 3.62 74.00 2.40 PK Horizo | PASS

2390.00 68.64 72.29 3.65 74.00 1.71 PK Horizo | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode6:Transmit at 2422MHz by 802.11ax(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90 rﬂﬁ e ———
80
->’:—:-L 70 ’
S 60 FCCPART 15C-AV Limit
= w«) imi
i % T e
30
20
10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

2387.06 45.44 49.07 3.63 54.00 4.93 AV Horizo | PASS

2390.00 44.90 48.55 3.65 54.00 5.45 AV Horizo | PASS
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode6:Transmit at 2422MHz by 802.11ax(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
AN NN
90
_ & / FCCPART 15C-PK Limit
£ n i N
3 . /\a\}\ ‘\/\N,
: AT
E SOAAMW\M‘.W/ A AP e i W APt A e
40
30
20
10
2%1@ 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

2389.63

65.27

68.92

3.65

74.00

5.08

PK

Vertic

2390.00

65.12

68.77

3.65

74.00

5.23

PK

Vertic
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Test Report

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode6:Transmit at 2422MHz by 802.11ax(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
90 E———cy
e /fﬂﬂ
->’:—:-L 70
% 80 j FCCPART 15C-AV Limit
= 50 A
g s
40 R e
30
20
10
2%1G 2.3212G 2.3324G 2.3436G 2.3548G 2.366G 2.3772G 2.3884G 2.3996G 2.4108G 2.422G
Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

2388.96 42.58 46.22 3.64 54.00 7.78 AV Vertic | PASS

2390.00 41.66 45.31 3.65 54.00 8.69 AV Vertic | PASS
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Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode6:Transmit at 2422MHz by 802.11ax(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100 . JW M"’”"W%W’Wmf\ —
. ’f»« SN
/
_ & \ FCCPART 15C-PK Limit
£ n "I‘i‘% M W,y
g s - b LN
% 50
40
30
20
10
2.4032G 2.4388G 2.4456G 2.4524G 2.4592G 2.466G 24728G 2.4796G 2.4864G 2.4932G 2.5G
Frequency[Hz]
— PK Limit — Horizontal PK

2483.50

66.46

70.55

4.09

74.00

3.45

PK

Horizo

PASS

2484.43

66.56

70.67

411

74.00

3.33

PK

Horizo

PASS
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Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
. Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode6:Transmit at 2422MHz by 802.11ax(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
%0 e e s e
80 \%\
E \\
g 0 \ L FCCPART 15C-AV Limit
% 50 me L Taney Vo, Mrllr‘ﬁ«u..r %
40
30
20
10
2.4032G 2.4388G 2.4456G 2.4524G 2.4592G 2.466G 24728G 2.4796G 2.4864G 2.4932G 2.5G
Frequency[Hz]
— AV Limit — Horizontal AV

2483.50

48.25

52.34

4.09

54.00

1.66

AV

PASS

Horizo

2484.63

48.77

52.88

411

54.00

1.12

AV

Horizo | PASS
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Test Report

+ PK Detector

IEEE 802.11
a/b/g/n/ac/ax 2T/2R
Band USB2.0
' Combo Module
Profile: | 2510795R EUT:
Integrated
Bluetooth
V2.1/3.0/4.0/4.1/4.2
/5.2
Mode: | Mode6:Transmit at 2422MHz by 802.11ax(40Mhz) Voltage: | 120Vac/60Hz
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15C
Test Graph
120 FCC PART 15C
110
100
R A R
% /W’“ Vi M Nt NJI'M"’V\M
_ &y \\ FCCPART 15C-PK Limit
£ n \ :
g g Wyt
% W ol \l\/\/w I HWVI\.«M
E 50
40
30
20
10
2.4032G 2.4388G 2.4456G 2.4524G 2.4592G 2.466G 2.4728G 2.4796G 2.4864G 2.4932G 2.6G
Frequency[Hz]
— PK Limit — Vertical PK

2483.50

61.08

65.17

4.09

74.00

8.83

PK

Vertic

PASS

2484.36

62.80

66.91

411

74.00

7.09

PK

Vertic

PASS
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Test Report

Project Information

Profile:

2510795R

EUT:

IEEE 802.11

a/b/g/n/ac/ax 2T/2R

Band USB2.0

Combo Module

Integrated
Bluetooth

V2.1/3.0/4.0/4.1/4.2

/5.2

Mode:

Mode6:Transmit at 2422MHz by 802.11ax(40Mhz)

Voltage:

120Vac/60Hz

Environment:

Temp: 25°C; Humi:60%

Enginee

Yu Liu

Test Standard:

FCC PART 15C

120
110
100

80

Test Graph

FCC PART 15C

PR ———— Y B
80| / —
’Si 0|/ .‘
% 60 "“ FCC PART 15C-AV Limit
E 50 \‘ﬂ""‘r\’*'“mww,f%M,\,,rvwM.faﬂﬁb‘-.'2-»«,v,m,w"‘rﬁ,-'v\w__mwwhW .
" oA
30
20
10
2‘232(3 2‘43‘sse 2‘45I24G 24592(3 2‘41‘36G 2‘47|sz 2‘47‘95(3 2‘43‘54(3 2‘49,‘32(3 2.$G
Frequency[Hz]
— AV Limit — Vertical AV
Suspected Data List
NO AR Reading Level Factor Limit Margin Det Pol Verdi
[Msz] [dBuV] [dBuV/m] [dB/m] [dBpV/m] [dB] ct
2483.50 42.91 47.00 4.09 54.00 7.00 AV Vertic | PASS
2484.77 43.99 48.10 411 54.00 5.90 AV Vertic | PASS
Note:

1.Level=Reading+Factor .
2. Margin=Limit-Level.
3. We have evaluated SISO, MIMO mode, shown in the report is the worst data.
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Appendix F: Conducted Spurious Emission

Reference level measurement:

TestMode Antenna Freq(MHz) Max.PointfMHz] Result[dBm]
11B Antl 2412 2412.48 8.42
11B Antl 2437 2434.99 10.02
11B Antl 2462 2464.01 11.78
11G Antl 2412 2414.52 8.21
11G Antl 2437 2441.98 8.39
11G Antl 2462 2463.23 7.01

11N20SISO Antl 2412 2415.75 8.60
11N20SISO Antl 2437 2435.74 8.52
11N20SISO Antl 2462 2459.51 8.14
11N40SISO Antl 2422 2418.28 6.73
11N40SISO Antl 2437 2440.72 5.37
11N40SISO Antl 2452 2463.22 2.96
11AX20SISO Antl 2412 2416.98 8.22
11AX20SISO Antl 2437 243451 7.99
11AX20SISO Antl 2462 2457.02 7.76
11AX40SISO Antl 2422 2424 .52 6.87
11AX40SISO Antl 2437 2428.30 5.49
11AX40SISO Antl 2452 244450 2.88

Note:We have evaluated SISO, MIMO mode, shown in the report is the worst data.

| Kersight Spectrum Anchyze - Swept SA

i AL

Center Freq 2.412000000 GHz

Ref Offset 15 dB
Ref 21.50 dBm

Center 241200 GHz

PNC: Fast ~—- 1rig: FreeRun
IFGain:Low #Atten: 30 dB

#Res BW 100 kHz #VBW 300 kHz

#Avg Type:RMS
Avg|Hold: 100100

Span 30.00 MHz
Sweep (#Swp) 2.933 ms (1001 pts)

CenterFreq
2412000000 GHz

StartFreq
2.397000000 GHz|

StopFreq

11B-Ant1-2412-PASS
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[ Kesight Spectrum Anchyze - Swept SA

RL 7F QD SENSEINT
Center Freq 2.437000000 GHz ) &g Type: RMS
PNC: Fast ~—- 1rig: FreeRun Avg|Hold: 100100
IFGain-Low #Atten: 30 dB o
Mkr1 2.434 99 GHz
Ref Offset 15 dB
Ref 21.50 dBm 10.017 dBm|

CenterFreq
2437000000 GHz

StartFreq
2422000000 GHz,

StopFreq
2452000000 GHz|

CF Step
3000000 MHz

\Auto Man

Freq Offset.
0Hz|

Scale Type
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STATUS
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[ Keysight Spectrum Ancyze - Swept SA

LR ’E 2 D SENSEINT
Center Freq 2.462000000 GHz ) #Avg Type: RMS
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StopFreq
2477000000 GHz
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STATUS
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[ Kesight Spectrum Anchyze - Swept SA
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Center Freq 2.412000000 GHz
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[ Keysight Spectrum Ancyze - Swept SA
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| Keysight Spectrum Analyzes - Swept SA
i RL RF 500 DC
Center Freq 2.462000000 GHz #hvg Type: RMS

PNC: Fast ~—- 1rig: FreeRun Avg|Hold: 100100
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[ Keysight Spectrum Ancyze - Swept SA
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[ Kesight Spectrum Anchyze - Swept SA

RL RF 0 D
Center Freq 2.422000000 GHz

Ref Offset 15 dB
Ref 21.50 dBm

|
J'
fwﬁ)lw'%"m‘j

PNC: Fast ~—- 1rig: FreeRun Avg|Hold: 100100
IFGain-Low #Atten: 30 dB

U " r
Y ..Jmt,u'm._m“‘""“}"wwT“W""J‘JW‘.W-,LL}'LJ |
f¥¥

#VBW 300 kHz

&Avg Type:RMS

Mkr1 2.424 52 GHz
6.868 dBm

.1

g ,lei
W)

Span 60.00 MHz
Sweep (#Swp) 5.800 ms (1001 pts)

CenterFreq
2422000000 GHz

(|

StartFreq
2.392000000 GHz|

StopFreq
2452000000 GHz|
= |

CF Step
6000000 MHz
Auto Man

Freq Offset.
0Hz|

STATUS

11AX40SISO-Ant1-2422-PASS

[ Keysight Spectrum Ancyze - Swept SA

i AL RF 2 D
Center Freq 2.437000000 GHz

Ref Offset 15 dB
Ref 21.50 dBm

1

PNO: Fast ~»- 1rig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

Res BW 100 kHz #VBW 300 kHz

#Avg Type:RMS

Mkr1 2.428 30 GHZ
5.487 dBm

[MH-IR'L’-"J.'*‘ rﬁ"ﬁv 'rid‘ﬁ'-ﬁirdJr#w(;\!,ur.m*-lriﬂjfﬂ-‘#ﬂ_le.m{-ml-.M.ﬂ1 )

iy

Span 60.00 MHz;
Sweep (#Swp) 5.800 ms {1001 pts)

CenterFreq
2437000000 GHz

[FEns|

StartFreq
2407000000 GHz|

StopFreq
2467000000 GHz
|

CF Step
6.000000 MHz/
‘Auto Man

FreqOffset
OHz)

Scale Type

Lin

STATUS

11AX40SISO-Ant1-2437-PASS

Report no.:2510795R.701A

Page 123 / 301



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

[ Kesight Spectrum Anchyze - Swept SA

RL RF 0 D SENSE:INT|
Center Freq 2.452000000 GHz ) Ehvg Type: RMS
PNC: Fast ~—- 1rig: FreeRun Avg[Hold: 100100
IFGain-Low #Atten: 30 dB

Mkr1 2.444 50 GHz
Ref Offset 15 dB
Ref 2150 dBm 2,882 dBm

CenterFreq
2.452000000 GHz

’1

r.«W BTy -"n"'ﬂ'-r«"-‘ﬁ#ﬂ‘xt il u.LnIl"—'ﬂ StartFreq

2422000000 GHz|

iy -\W.N'

Span 60.00 MHz
#VBW 300 kHz Sweep (#Swp) 5.800 ms (1001 pts)

STATUS

11AX40SISO-Ant1-2452-PASS

Report no.:2510795R.701A Page 124 / 301



DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Band edge measurements:

TestMode Antenna | ChName Frequency[MHz] RefLevel[dBm] Result[dBm] LimitfdBm] | Verdict
11B Antl Low 2412 8.42 -20.24 <-11.58 PASS
11B Antl High 2462 11.78 -44.4 <-8.22 PASS
11G Antl Low 2412 8.21 -33.48 <-11.79 PASS
11G Antl High 2462 7.01 -42.68 <-12.99 PASS

11N20SISO Antl Low 2412 8.60 -29.1 <114 PASS
11IN20SISO Antl High 2462 8.14 -35.73 <-11.86 PASS
11N40SISO Antl Low 2422 6.73 -30.69 <-13.27 PASS
11N40SISO Antl High 2452 2.96 -35.31 <-17.04 PASS
11AX20SISO Antl Low 2412 8.22 -27.27 <-11.78 PASS
11AX20SISO Antl High 2462 7.76 -34.15 <-12.24 PASS
11AX40SISO Antl Low 2422 6.87 -30.93 <-13.13 PASS
11AX40SISO Antl High 2452 2.88 -37.66 <-17.12 PASS

Note:We have evaluated SISO, MIMO mode, shown in the report is the worst data.
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[ Kesight Spectrum Anchyze - Swept SA
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Conducted Spurious Emission:

FreqRange RefLevel Result Limit :
TestMode Antenna Frequency[MHz] Verdict
[Mhz] [dBm] [dBm] [dBm]
11B Antl 2412 30~1000 8.42 -68.3 <-11.58 PASS
11B Antl 2412 1000~3000 8.42 -56.29 <-11.58 PASS
11B Antl 2412 3000~5000 8.42 -50.95 <-11.58 PASS
11B Antl 2412 5000~7000 8.42 -60.21 <-11.58 PASS
11B Antl 2412 7000~9000 8.42 -62.57 <-11.58 PASS
11B Antl 2412 9000~11000 8.42 -48.82 <-11.58 PASS
11B Antl 2412 11000~13000 8.42 -65.76 <-11.58 PASS
11B Antl 2412 13000~15000 8.42 -64.65 <-11.58 PASS
11B Antl 2412 15000~17000 8.42 -64.53 <-11.58 PASS
11B Antl 2412 17000~19000 8.42 -63.64 <-11.58 PASS
11B Antl 2412 19000~21000 8.42 -62.33 <-11.58 PASS
11B Antl 2412 21000~23000 8.42 -61.55 <-11.58 PASS
11B Antl 2412 23000~25000 8.42 -61.37 <-11.58 PASS
11B Antl 2437 30~1000 10.02 -66.47 <-9.98 PASS
11B Antl 2437 1000~3000 10.02 -59.61 <-9.98 PASS
11B Antl 2437 3000~5000 10.02 -51.19 <-9.98 PASS
11B Antl 2437 5000~7000 10.02 -60.7 <-9.98 PASS
11B Antl 2437 7000~9000 10.02 -64.8 <-9.98 PASS
11B Antl 2437 9000~11000 10.02 -63.79 <-9.98 PASS
11B Antl 2437 11000~13000 10.02 -65.34 <-9.98 PASS
11B Antl 2437 13000~15000 10.02 -64.73 <-9.98 PASS
11B Antl 2437 15000~17000 10.02 -64.35 <-9.98 PASS
11B Antl 2437 17000~19000 10.02 -63.66 <-9.98 PASS
11B Antl 2437 19000~21000 10.02 -63.21 <-9.98 PASS
11B Antl 2437 21000~23000 10.02 -61.9 <-9.98 PASS
11B Antl 2437 23000~25000 10.02 -61.1 <-9.98 PASS
11B Antl 2462 30~1000 11.78 -66.53 <-8.22 PASS
11B Antl 2462 1000~3000 11.78 -57.22 <-8.22 PASS
11B Antl 2462 3000~5000 11.78 -44.73 <-8.22 PASS
11B Antl 2462 5000~7000 11.78 -61.34 <-8.22 PASS
11B Antl 2462 7000~9000 11.78 -62.71 <-8.22 PASS
11B Antl 2462 9000~11000 11.78 -60.28 <-8.22 PASS
11B Antl 2462 11000~13000 11.78 -65.24 <-8.22 PASS
11B Antl 2462 13000~15000 11.78 -63.74 <-8.22 PASS
11B Antl 2462 15000~17000 11.78 -64.68 <-8.22 PASS
11B Antl 2462 17000~19000 11.78 -63.42 <-8.22 PASS
11B Antl 2462 19000~21000 11.78 -63.03 <-8.22 PASS
11B Antl 2462 21000~23000 11.78 -61.74 <-8.22 PASS
11B Antl 2462 23000~25000 11.78 -61.48 <-8.22 PASS
11G Antl 2412 30~1000 8.21 -62.86 <-11.79 PASS
11G Antl 2412 1000~3000 8.21 -57.38 <-11.79 PASS
11G Antl 2412 3000~5000 8.21 -59.94 <-11.79 PASS
11G Antl 2412 5000~7000 8.21 -61.38 <-11.79 PASS
11G Antl 2412 7000~9000 8.21 -63.92 <-11.79 PASS
11G Antl 2412 9000~11000 8.21 -64.7 <-11.79 PASS
11G Antl 2412 11000~13000 8.21 -65.16 <-11.79 PASS
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11G Antl 2412 13000~15000 8.21 -63.96 =-11.79 PASS
11G Antl 2412 15000~17000 8.21 -64.53 =-11.79 PASS
11G Antl 2412 17000~19000 8.21 -63.55 <-11.79 PASS
11G Antl 2412 19000~21000 8.21 -62.28 <-11.79 PASS
11G Antl 2412 21000~23000 8.21 -61.13 <-11.79 PASS
11G Antl 2412 23000~25000 8.21 -60.75 <-11.79 PASS
11G Antl 2437 30~1000 8.39 -68.08 =-11.61 PASS
11G Antl 2437 1000~3000 8.39 -57.97 =-11.61 PASS
11G Antl 2437 3000~5000 8.39 -59.67 =-11.61 PASS
11G Antl 2437 5000~7000 8.39 -60.79 =-11.61 PASS
11G Antl 2437 7000~9000 8.39 -63.81 =-11.61 PASS
11G Antl 2437 9000~11000 8.39 -65.11 =-11.61 PASS
11G Antl 2437 11000~13000 8.39 -65.53 <-11.61 PASS
11G Antl 2437 13000~15000 8.39 -64.03 <-11.61 PASS
11G Antl 2437 15000~17000 8.39 -64.66 <-11.61 PASS
11G Antl 2437 17000~19000 8.39 -63.39 <-11.61 PASS
11G Antl 2437 19000~21000 8.39 -62.85 <-11.61 PASS
11G Antl 2437 21000~23000 8.39 -60.94 <-11.61 PASS
11G Antl 2437 23000~25000 8.39 -61.4 <-11.61 PASS
11G Antl 2462 30~1000 7.01 -63.62 <-12.99 PASS
11G Antl 2462 1000~3000 7.01 -51.99 <-12.99 PASS
11G Antl 2462 3000~5000 7.01 -59.15 <-12.99 PASS
11G Antl 2462 5000~7000 7.01 -61.05 <-12.99 PASS
11G Antl 2462 7000~9000 7.01 -64.94 <-12.99 PASS
11G Antl 2462 9000~11000 7.01 -64.28 <-12.99 PASS
11G Antl 2462 11000~13000 7.01 -65.17 <-12.99 PASS
11G Antl 2462 13000~15000 7.01 -64.49 <-12.99 PASS
11G Antl 2462 15000~17000 7.01 -65.17 <-12.99 PASS
11G Antl 2462 17000~19000 7.01 -63.75 <-12.99 PASS
11G Antl 2462 19000~21000 7.01 -62.73 <-12.99 PASS
11G Antl 2462 21000~23000 7.01 -61.73 <-12.99 PASS
11G Antl 2462 23000~25000 7.01 -61.02 <-12.99 PASS
11N20SISO Antl 2412 30~1000 8.60 -53.37 <-11.4 PASS
11N20SISO Antl 2412 1000~3000 8.60 -52.96 <-11.4 PASS
11IN20SISO Antl 2412 3000~5000 8.60 -59.04 =-11.4 PASS
11IN20SISO Antl 2412 5000~7000 8.60 -60.78 =-11.4 PASS
11IN20SISO Antl 2412 7000~9000 8.60 -63.64 =-11.4 PASS
11IN20SISO Antl 2412 9000~11000 8.60 -64.77 =-11.4 PASS
11N20SISO Antl 2412 11000~13000 8.60 -65.35 <-11.4 PASS
11N20SISO Antl 2412 13000~15000 8.60 -64.68 <-11.4 PASS
11N20SISO Antl 2412 15000~17000 8.60 -64.69 <-11.4 PASS
11N20SISO Antl 2412 17000~19000 8.60 -63.75 <-11.4 PASS
11IN20SISO Antl 2412 19000~21000 8.60 -62.45 =-11.4 PASS
11IN20SISO Antl 2412 21000~23000 8.60 -61.79 =-11.4 PASS
11IN20SISO Antl 2412 23000~25000 8.60 -61.07 =-11.4 PASS
11N20SISO Antl 2437 30~1000 8.52 -67.29 <-11.48 PASS
11N20SISO Antl 2437 1000~3000 8.52 -55.76 <-11.48 PASS
11N20SISO Antl 2437 3000~5000 8.52 -59.7 <-11.48 PASS
11N20SISO Antl 2437 5000~7000 8.52 -60.9 <-11.48 PASS
11IN20SISO Antl 2437 7000~9000 8.52 -64.33 <-11.48 PASS
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11N20SISO Antl 2437 9000~11000 8.52 -64.81 <-11.48 PASS
11N20SISO Antl 2437 11000~13000 8.52 -65.51 <-11.48 PASS
11N20SISO Antl 2437 13000~15000 8.52 -64.83 <-11.48 PASS
11N20SISO Antl 2437 15000~17000 8.52 -64.46 <-11.48 PASS
11N20SISO Antl 2437 17000~19000 8.52 -63.89 <-11.48 PASS
11N20SISO Antl 2437 19000~21000 8.52 -62.74 <-11.48 PASS
11N20SISO Antl 2437 21000~23000 8.52 -61.75 <-11.48 PASS
11N20SISO Antl 2437 23000~25000 8.52 -61.67 <-11.48 PASS
11N20SISO Antl 2462 30~1000 8.14 -68.1 <-11.86 PASS
11N20SISO Antl 2462 1000~3000 8.14 -46.68 <-11.86 PASS
11N20SISO Antl 2462 3000~5000 8.14 -56.33 <-11.86 PASS
11IN20SISO Antl 2462 5000~7000 8.14 -60.83 <-11.86 PASS
11N20SISO Antl 2462 7000~9000 8.14 -64.69 <-11.86 PASS
11N20SISO Antl 2462 9000~11000 8.14 -64.64 <-11.86 PASS
11N20SISO Antl 2462 11000~13000 8.14 -65.55 <-11.86 PASS
11N20SISO Antl 2462 13000~15000 8.14 -64.27 <-11.86 PASS
11N20SISO Antl 2462 15000~17000 8.14 -64.58 <-11.86 PASS
11N20SISO Antl 2462 17000~19000 8.14 -63.91 <-11.86 PASS
11N20SISO Antl 2462 19000~21000 8.14 -63.03 <-11.86 PASS
11N20SISO Antl 2462 21000~23000 8.14 -62.01 <-11.86 PASS
11N20SISO Antl 2462 23000~25000 8.14 -61 <-11.86 PASS
11N40SISO Antl 2422 30~1000 6.73 -65.23 <-13.27 PASS
11N40SISO Antl 2422 1000~3000 6.73 -54.5 <-13.27 PASS
11N40SISO Antl 2422 3000~5000 6.73 -59.81 <-13.27 PASS
11N40SISO Antl 2422 5000~7000 6.73 -61.36 <-13.27 PASS
11N40SISO Antl 2422 7000~9000 6.73 -64.27 <-13.27 PASS
11N40SISO Antl 2422 9000~11000 6.73 -64.43 =-13.27 PASS
11N40SISO Antl 2422 11000~13000 6.73 -65.38 <-13.27 PASS
11N40SISO Antl 2422 13000~15000 6.73 -64.59 <-13.27 PASS
11N40SISO Antl 2422 15000~17000 6.73 -64.53 <-13.27 PASS
11N40SISO Antl 2422 17000~19000 6.73 -62.31 <-13.27 PASS
11N40SISO Antl 2422 19000~21000 6.73 -62.79 =-13.27 PASS
11N40SISO Antl 2422 21000~23000 6.73 -62.19 =-13.27 PASS
11N40SISO Antl 2422 23000~25000 6.73 -60.91 <-13.27 PASS
11N40SISO Antl 2437 30~1000 5.37 -68.31 <-14.63 PASS
11N40SISO Antl 2437 1000~3000 5.37 -57.18 <-14.63 PASS
11N40SISO Antl 2437 3000~5000 5.37 -60.84 <-14.63 PASS
11N40SISO Antl 2437 5000~7000 5.37 -61.06 <-14.63 PASS
11N40SISO Antl 2437 7000~9000 5.37 -64.27 <-14.63 PASS
11N40SISO Antl 2437 9000~11000 5.37 -64.39 <-14.63 PASS
11N40SISO Antl 2437 11000~13000 5.37 -65.26 <-14.63 PASS
11N40SISO Antl 2437 13000~15000 5.37 -64.75 <-14.63 PASS
11N40SISO Antl 2437 15000~17000 5.37 -65.14 <-14.63 PASS
11N40SISO Antl 2437 17000~19000 5.37 -63.66 <-14.63 PASS
11N40SISO Antl 2437 19000~21000 5.37 -62.11 <-14.63 PASS
11N40SISO Antl 2437 21000~23000 5.37 -61.99 <-14.63 PASS
11N40SISO Antl 2437 23000~25000 5.37 -61.29 <-14.63 PASS
11N40SISO Antl 2452 30~1000 2.96 -64.44 <-17.04 PASS
11N40SISO Antl 2452 1000~3000 2.96 -40.07 <-17.04 PASS
11N40SISO Antl 2452 3000~5000 2.96 -62.49 <-17.04 PASS
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11N40SISO Antl 2452 5000~7000 2.96 -56.97 <-17.04 PASS

11N40SISO Antl 2452 7000~9000 2.96 -64.45 <-17.04 PASS

11N40SISO Antl 2452 9000~11000 2.96 -64.4 <-17.04 PASS

11N40SISO Antl 2452 11000~13000 2.96 -65.33 <-17.04 PASS

11N40SISO Antl 2452 13000~15000 2.96 -64.84 <-17.04 PASS

11N40SISO Antl 2452 15000~17000 2.96 -64.18 <-17.04 PASS

11N40SISO Antl 2452 17000~19000 2.96 -63.54 <-17.04 PASS

11N40SISO Antl 2452 19000~21000 2.96 -63.26 <-17.04 PASS

11N40SISO Antl 2452 21000~23000 2.96 -62.61 <-17.04 PASS

11N40SISO Antl 2452 23000~25000 2.96 -61.17 <-17.04 PASS
11AX20SISO Antl 2412 30~1000 8.22 -68.31 <-11.78 PASS
11AX20SISO Antl 2412 1000~3000 8.22 -50.36 <-11.78 PASS
11AX20SISO Antl 2412 3000~5000 8.22 -60.36 <-11.78 PASS
11AX20SISO Antl 2412 5000~7000 8.22 -60.67 <-11.78 PASS
11AX20SISO Antl 2412 7000~9000 8.22 -64.34 <-11.78 PASS
11AX20SISO Antl 2412 9000~11000 8.22 -64.71 <-11.78 PASS
11AX20SISO Antl 2412 11000~13000 8.22 -65.75 <-11.78 PASS
11AX20SISO Antl 2412 13000~15000 8.22 -64.58 <-11.78 PASS
11AX20SISO Antl 2412 15000~17000 8.22 -64.76 <-11.78 PASS
11AX20SISO Antl 2412 17000~19000 8.22 -63.71 <-11.78 PASS
11AX20SISO Antl 2412 19000~21000 8.22 -62.37 <-11.78 PASS
11AX20SISO Antl 2412 21000~23000 8.22 -61.45 <-11.78 PASS
11AX20SISO Antl 2412 23000~25000 8.22 -60.96 <-11.78 PASS
11AX20SISO Antl 2437 30~1000 7.99 -67.71 <-12.01 PASS
11AX20SISO Antl 2437 1000~3000 7.99 -55.26 <-12.01 PASS
11AX20SISO Antl 2437 3000~5000 7.99 -58.35 <-12.01 PASS
11AX20SISO Antl 2437 5000~7000 7.99 -60.96 <-12.01 PASS
11AX20SISO Antl 2437 7000~9000 7.99 -63.5 <-12.01 PASS
11AX20SISO Antl 2437 9000~11000 7.99 -64.43 <-12.01 PASS
11AX20SISO Antl 2437 11000~13000 7.99 -65.58 <-12.01 PASS
11AX20SISO Antl 2437 13000~15000 7.99 -63.99 <-12.01 PASS
11AX20SISO Antl 2437 15000~17000 7.99 -64.83 <-12.01 PASS
11AX20SISO Antl 2437 17000~19000 7.99 -62.87 =£-12.01 PASS
11AX20SISO Antl 2437 19000~21000 7.99 -62.47 =-12.01 PASS
11AX20SISO Antl 2437 21000~23000 7.99 -61.02 <-12.01 PASS
11AX20SISO Antl 2437 23000~25000 7.99 -61.04 <-12.01 PASS
11AX20SISO Antl 2462 30~1000 7.76 -66.69 <£-12.24 PASS
11AX20SISO Antl 2462 1000~3000 7.76 -57.78 <£-12.24 PASS
11AX20SISO Antl 2462 3000~5000 7.76 -57.57 £-12.24 PASS
11AX20SISO Antl 2462 5000~7000 7.76 -61.18 £-12.24 PASS
11AX20SISO Antl 2462 7000~9000 7.76 -64.66 £-12.24 PASS
11AX20SISO Antl 2462 9000~11000 7.76 -64.59 £-12.24 PASS
11AX20SISO Antl 2462 11000~13000 7.76 -65.5 <£-12.24 PASS
11AX20SISO Antl 2462 13000~15000 7.76 -64.6 <£-12.24 PASS
11AX20SISO Antl 2462 15000~17000 7.76 -64.55 <£-12.24 PASS
11AX20SISO Antl 2462 17000~19000 7.76 -63.08 £-12.24 PASS
11AX20SISO Antl 2462 19000~21000 7.76 -63.21 £-12.24 PASS
11AX20SISO Antl 2462 21000~23000 7.76 -61.98 <£-12.24 PASS
11AX20SISO Antl 2462 23000~25000 7.76 -61.27 =-12.24 PASS
11AX40SISO Antl 2422 30~1000 6.87 -68.29 <-13.13 PASS
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11AX40SISO Antl 2422 1000~3000 6.87 -48.6 <-13.13 PASS
11AX40SISO Antl 2422 3000~5000 6.87 -61.64 <-13.13 PASS
11AX40SISO Antl 2422 5000~7000 6.87 -59.09 <-13.13 PASS
11AX40SISO Antl 2422 7000~9000 6.87 -63.15 <-13.13 PASS
11AX40SISO Antl 2422 9000~11000 6.87 -64.54 <-13.13 PASS
11AX40SISO Antl 2422 11000~13000 6.87 -65.34 <-13.13 PASS
11AX40SISO Antl 2422 13000~15000 6.87 -64.11 <-13.13 PASS
11AX40SISO Antl 2422 15000~17000 6.87 -64.21 <-13.13 PASS
11AX40SISO Antl 2422 17000~19000 6.87 -63.14 <-13.13 PASS
11AX40SISO Antl 2422 19000~21000 6.87 -63.2 <-13.13 PASS
11AX40SISO Antl 2422 21000~23000 6.87 -61.9 <-13.13 PASS
11AX40SISO Antl 2422 23000~25000 6.87 -61.15 <-13.13 PASS
11AX40SISO Antl 2437 30~1000 5.49 -67.95 <-14.51 PASS
11AX40SISO Antl 2437 1000~3000 5.49 -52.84 <-14.51 PASS
11AX40SISO Antl 2437 3000~5000 5.49 -62.57 <-14.51 PASS
11AX40SISO Antl 2437 5000~7000 5.49 -54.37 <-14.51 PASS
11AX40SISO Antl 2437 7000~9000 5.49 -64.76 <-14.51 PASS
11AX40SISO Antl 2437 9000~11000 5.49 -65.09 <-14.51 PASS
11AX40SISO Antl 2437 11000~13000 5.49 -65.56 <-14.51 PASS
11AX40SISO Antl 2437 13000~15000 5.49 -64.07 <-14.51 PASS
11AX40SISO Antl 2437 15000~17000 5.49 -64.99 <-14.51 PASS
11AX40SISO Antl 2437 17000~19000 5.49 -63.58 <-14.51 PASS
11AX40SISO Antl 2437 19000~21000 5.49 -63.17 <-14.51 PASS
11AX40SISO Antl 2437 21000~23000 5.49 -62.29 <-14.51 PASS
11AX40SISO Antl 2437 23000~25000 5.49 -60.57 <-14.51 PASS
11AX40SISO Antl 2452 30~1000 2.88 -67.05 <-17.12 PASS
11AX40SISO Antl 2452 1000~3000 2.88 -58.44 <-17.12 PASS
11AX40SISO Antl 2452 3000~5000 2.88 -63.34 <-17.12 PASS
11AX40SISO Antl 2452 5000~7000 2.88 -60.6 <-17.12 PASS
11AX40SISO Antl 2452 7000~9000 2.88 -64.65 <-17.12 PASS
11AX40SISO Antl 2452 9000~11000 2.88 -64.44 <-17.12 PASS
11AX40SISO Antl 2452 11000~13000 2.88 -65.91 <-17.12 PASS
11AX40SISO Antl 2452 13000~15000 2.88 -64.42 <-17.12 PASS
11AX40SISO Antl 2452 15000~17000 2.88 -64.29 <-17.12 PASS
11AX40SISO Antl 2452 17000~19000 2.88 -63.1 <-17.12 PASS
11AX40SISO Antl 2452 19000~21000 2.88 -62.67 <-17.12 PASS
11AX40SISO Antl 2452 21000~23000 2.88 -62.19 <-17.12 PASS
11AX40SISO Antl 2452 23000~25000 2.88 -60.97 <-17.12 PASS
Note:We have evaluated SISO, MIMO mode, shown in the report is the worst data.
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D DEKRA

[ Kesight Spectrum Anchyze - Swept SA

RL RF 0 D
Center Freq 515.000000 MHz

&Avg Type:RMS
PNC: Fast ~—- 1rig: FreeRun Avg|Hold: 3030
IFGain-Low #Atten: 20 dB

Mkr1 759.18 MHZ

Ref Offset 15 dB
Ref 11.50 dBm -68.304 dBm

Stop 1.0000 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 94.00 ms (30001 pts)

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz

StopFreq
1.000000000 GHz|

CF Step
57.000000 MHz
Auto Man

Freq Offset.
0Hz|

Scale Type

Log Lin

STATUS

11B-Ant1-2412-30~1000-PASS

[ Keysight Spectrum Ancyze - Swept SA

i AL RF 2 D
Center Freq 2.000000000 GHz

#Avg Type:RMS
PNO: Fast ~»- 1rig: FreeRun Avg|Hold: 30730
IFGain:Low #Atten: 20 dB

Mkr2 2.496 33 GHz

Ref Offset 15 dB
Ref 11.50 dBm ) -56.290 dBm|

$Stop 3.000 GHz
#VBW 300 kHz Sweep 192.0 ms (30001 pts

FUNCTION WIDTH! FU T

8.260 dBm
-66.290 dBm

A

CenterFreq
2000000000 GHz

StartFreq
1.000000000 GHz|

StopFreq
3,000000000 GHz
|

CF Step
200.000000 MHz|
‘Auto Man

FreqOffset
OHz)

Scale Type

Log Lin

11B-Ant1-2412-1000~3000-PASS
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D DEKRA

| Keysight Spectrum Analyzes - Swept SA
i RL RF 500 DC
Center Freq 4.000000000 GHz #hvg Type: RMS

PNC: Fast ~—- 1rig: FreeRun Avg|Hold: 3030
IFGain-Low #Atten: 20 dB

. Mkr1 4.824 00 GHZ
Ref 1230 daim 50948 dBm

CenterFreq
4,000000000 GHz

_ (|

StartFreq
3.000000000 GHz|

StopFreq
5.000000000 GHz|
= |

CF Step
200.000000 MHz
Auto Man

Freq Offset.
0Hz|

Scale Type
Start 3.000 GHz Stop 5.000 GHz |5 Lin
Res BIW 100 kHz #VBW 300 kHz Sweep 192.0 ms (30001 pts)
STATUS

11B-Ant1-2412-3000~5000-PASS

[ Keysight Spectrum Ancyze - Swept SA

i AL 7 2 D
Center Freq 6.000000000 GHz ) #vg Type: RMS
PNO: Fast ~»- 1rig: FreeRun AvglHold: 30130

IFGain:Low #Atten: 20 dB

. Mkr1 6.432 07 GH
M o

CenterFreq
£.000000000 GHz

,,

StartFreq
£.000000000 GHz|

StopFreq
7.000000000 GHz
|

CF Step
200.000000 MHz|
‘Auto Man

FreqOffset
OHz)

Scale Type

Start 5.000 GHz Stop 7.000 GHz Lin
Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (30001 pts)

STATUS

11B-Ant1-2412-5000~7000-PASS
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